_ - _ ASSEMBLY INSTRUCTIONS & L
RAN ne ' " PARTS IDENTIFICATION
NAN INC T MODEL# 966-1

OF

.j

- o ? COCKTAIL TABLE

Hardware Kit 966-1p01 i@ Nols @ = =

Ltr | Qty Description ' A _ B C i D

A | 12PCS | SCREW 1/4°%38 - .

B | 16PCS | LOCK WASHER 1/4"*1. 5m ] , - , .

C_| 4PCS | FLAT WASHER 1/4"%12 . . . ' -

D | 1PC_ | ALLEN WRENCH 1/4” o O @ 0

E 4PCS | SCREW 1/4"%60 - E F G H

F_| 12PCS | FLAT WASHER 1/47*16 . - o

G | 4PCS | FLAT WASHER 5/16"*18 '

H | 1PC WRENCH

| | 4PCS | CASTER(966-1P03)
J | 4PCS | SCREW CAP (966P01C)
" Parts Key .

No Parts NO Description ~ Qty |
| @ TOP FRAME 1PC |

@ 966-1P53  SIDE LEG ASSEMBLY | 2PCS

3 SHELF . 1PC

& % GLASS INSERT _ | 2PCS

® 966-1P02  SMALL"C”LEG ASSEMBLY | 4PCS |

® 966-1P15 _ FOOT , 4PCS |

MADE IN CHINA

‘REV 23




